

FORM TV IN
CARD
(3-09)

Laboratory Report No. I
(Fortolumbus Lab **)

Ohio Department of Transportation

SAMPLE - HOT APPLIED JOINT SEALER

Project No. _____ County, Rt. No, & Sec _____
Fed. Aid No. _____

Sample of HOT APPLIED JOINT SEALER 705-04

Produced by _____ At _____

Furnished by _____ at _____

Sample No. _____ Date Sampled _____

Date Received _____ Date Reported _____

Represents _____

Sampled from **BATCH #** _____

Sampled by _____

Requisition No. _____ Purchase Order No. _____

SAFE HEAT _____ CODE_12 _____
 PEN 0 77r _____ CODE_13 _____
 FLOW, HK _____ CODE_14 _____
 BOND TEST _____ 1 a Heat is out
 RESILIENCEA _____ 2 , Pon ,it out
 ASPHALT _____ 3 , Flo is out
 COMMILITY _____ 4 Bond is out
 REMARXS _____ 5 Resilience out
 6 Compobility is:out

APPoApproved KAPP,14ot Approved
 ISAM-Insuffiefent Sample
 IAS-Indepandont Assurance'Sample
 MAC"atorial Accepted,By Certification
 LA13 INF-Laborstory Information
 CONTA~~Contsimatod

	1	2	3
1			
2'	"		
3			

spWiricAnows 705.04
 ID-3405
 PEN @ 4 77 f 90
 BOND (MAX Opening) 1/4 In.
 FLOW 0 140 F 3w SOX.
 RESILIENCE 77F 60%

LAB No. T- _____